Chevy Cobalt Forum banner

Status
Not open for further replies.
1 - 20 of 166 Posts

·
Registered
Joined
·
3,545 Posts
Discussion Starter #1 (Edited)
Well guys I finally kicked it off with my first big purchase so it's official. any tips/links would be greatly appreciated.


RED = PARTS ACQUIRED
BLUE=PARTS ON HAND
GREEN=PARTS NEEDED

-M62 Supercharger
-2.8” GM STAGE 2 PULLEY/HUB
-INNOVATE LC-1 WIDEBAND
-LSJ Throttle Body
-LSJ Intake Manifold
-Stage 2 Belt (One rib cut off)
-Siemen's 60lb Injectors w/new harness
-Intake Manifold-SC Gasket
-TB-SC Gasket
-TB Hard Vac Hose
-Glowshift boost gauge
-LSJ INTAKE
-H/E Pump Bracket
-LSJ Lower Intake Manifold Brace
-OTTP Heat Exchanger
-LSJ Belt Tensioner
-LSJ Idler Pulley
-LSJ Alternator Bracket (PN 12584365)
-LSJ Washer Reservoir (PN 22729469)
-LSJ 1 Bar MAP Sensor
-LSJ Brake Booster Hose
-A-Pillar Gauge Pod (2 Pods)
-Extra Coolant for Engine (1 Gal Prestone 50/50 Dexcool, 1 Bottle of Water Wetter)
-Coolant for H/E Circuit (1 Gal Prestone 50/50 Dexcool)
-LSJ Upper Radiator Hose (PN 15247280)
-12' of ¾” Heater Hose
-Intake Manifold-Head Gasket
-H/E Bracket Insulator (PN 12594387)
-H/E Pump Connector
-LSJ Throttle Body Connector (8-Pin)
-By-pass Elbow Hose (Used ¼” Vacuum Hose)
-Vac hose for Valve cover to air intake (Cannot remember size)
-Multiple 90° Bends for ¾” Heater Hose (Use as needed)
-Multiple Straight extensions for ¾” Heater Hose (Use as needed)
-Washer Hose + “butt connectors”
-Hose Clamps
-Trifecta Tune

My list of bolts (courtesy of Gene):

• GM Bolts Needed
- 11516342 – LSJ Intake Manifold Mount To Block Bolts -(M8 X 1.25 x 60) (Qty 2)
- 11589214 – LSJ Supercharger to Intake Manifold Bolts (4)
- 11900248 – LSJ TB To SC Bolts (4)
• Standard Bolts Needed (Not GM)
- LSJ 1 Bar MAP To Intake Manifold M6 x 1.0 x 25 (Qty 1)
- LSJ Intake Manifold Mount Bracket To Intake Manifold M10 X 1.50 x 50 (Qty 1)
- LSJ Rear IC Pump Bracket To Intake Manifold Mount M8 X 1.25 X 25 –
- LSJ Front IC Pump Bracket To Rear IC Pump Bracket M8 X 1.25 X 35 – (Qty 2)
- LSJ Idler Pulley To Block M10 X 1.50 x 75 (Qty 1)
- LSJ Idler Pulley To Alternator Bracket M8 x 1.25 X 25 (Qty 1)
- LSJ Intake Manifold To Block M6 x 1.0 X 75 (Qty 2)
- LSJ Alternator Bracket To Block M8 X 1.25 X 130 (Qty 3)
- LSJ SC Bypass Valve To SC M8 X 1.25 X 20 (Qty 2)
- LSJ Lower Tensioner To Bracket M8 x 1.25 x 35
- LSJ Upper Tensioner To Bracket M8 X 1.25 x 40… not standard bolt though. Has to be metric hex socket bolt.
- LSJ Intake Manifold Bolts M6 X 1.00 x 25 (Qty 4)
 

·
Registered
Joined
·
126 Posts
Awesome to hear. Hopefully your acquiring goes quickly and stays within budget. Good luck.
 

·
Registered
Joined
·
680 Posts
Too big of a list for me...
I couldn't keep track of everything lol
 

·
Registered
Joined
·
274 Posts
I have wondered why Procharger, Vortech or Magnuson has not offered a kit for our cars yet....
 

·
Registered
Joined
·
3,545 Posts
Discussion Starter #6

·
Registered
Joined
·
274 Posts
its so hard to take any post you do seriously with that crazy chic in your sig. lol
 

·
Registered
Joined
·
611 Posts
sub'd
 

·
Registered
Joined
·
3,545 Posts
Discussion Starter #10

·
Registered
Joined
·
3,545 Posts
Discussion Starter #13
UPDATED..Some bolts aren't highlighted due to I don't know which ones they are..haha
 

·
hawaii icon
Joined
·
3,089 Posts
I'll keep my eyes open...
 

·
Registered
Joined
·
1,036 Posts
ZOMG! I can't wait to see this one. Does me proud when someone supercharges their econobox to make it a super-econobox. Supercharger FTMFW!!!!!
 

·
I cut stuff
Joined
·
6,238 Posts
1 - 20 of 166 Posts
Status
Not open for further replies.
Top